For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 1 of 22

13BP693F190 LT-145 (1999)

try n...u_
™

/ / N [~
\”ﬂfﬂmwgaw\- -
m\ L | m”"v_m--q (@
BN
L) A‘.

.

o

o "' o
‘I.“.
)

b ) B N
\ W/ / B PN
.f,_ ““mm“m} ’ /, ,ﬂl _ \
[y Ry )
gy WW, x-f ‘_ g %. “ ‘.@v
) ; ) r / ‘ a \\ _
k \ Vi o a
™ ...r,. o M y v :~ - \
(¢ o Wl f yn ﬁ“....,._\?_._ m * \ |
N "m“" \ \ A ,_ __ .«
; \ / ory
VERVIRN Y/ 3
NS A/ . J W\m,m ww
S ae’ g
\Z_( e o)
L/ p M3 5_ \
4 \l _
AN )« .-m A
< T/
—_-..“ - \
s / /
/, P Y \ ,
NJ \ ...1\ \Wﬁ \
£ w,wuww.\,y \ o _
o >, ,” w
2 A
< ™ /_ |
w / /”__, .
) N
uD / ,,U__W y | \..m_.w — 1\
% / “w\m \ ‘mw / m

/ﬂﬂl]lluun“

dalerie

QT\ yam

A——

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)

38" Deck Assembly

Page 2 of 22

Ref#  Part Number Qty S/P/F  Description
2  710-1260A 1 /P Hex Wash. Hd. TT-Tap Scr. 5/16-18 x .75" Lg.
3 683-0129 1 S 38" Deck Assly.
813-6980 1 S 38" Deck Ass'y. Comp. (For Service Only)

4  783-0343A 1 /P Belt Guard Deck
7  712-0291 1 S  Hex L-Nut 1/4-20 Thd. Optional
8  710-0258 1 S HexBolt 1/4-20 x .62"

10 711-0792 1 S  Hinge Pin

13 712-0181 1 S  Hex Top L-Nut 3/8-16 Thd.

14  712-3006 1 /P Hex Nut 1/4-20 Thd. (Gr. 5)

17  734-0973 1 /P Deck Wheel - 5"

18  736-0105 1 /P Bell-Wash. .40" I.D. x .88" O.D.

22  738-0373 1 S  Shid. Bolt .498" Dia. x 1.53"

23  742-0610 1 S 3in1lBlade

26  754-0329A 1 S V-Belt

27  736-0270 1 /P Bell-Wash. 1/4" I.D.

28  783-0342 1 S Brake Disc

?33  710-0157 1 /P Hex Bolt 5/16-24 x .75" Lg.
35 712-0417A 1 /IP/IF Hex Flange Nut 5/8-18 Thd.
?37  736-0158 1 S/IF L-Wash. 5/8" I.D.
39 618-0138 1 S  Blade Spindle Ass'y. Comp. (Incl. Ref. 28, 35,
42)

42  756-0969 1 F 5" Dia. Pulley

52  703-1693 1 S  Hinge Mtg. Brkt.

53  732-0602 1 S  Torsion Spring

54  726-0106 1 S  Push Nut

55  731-1032 1 S  Chute Ass'y. Comp. (Incl. Ref. 10, 52, 53, 54,

55)

56  710-0597 1 /P Hex Bolt 1/4-20 x 1" Lg. Optional

57  712-3087 1 /P Wing Nut 1/4-20 Thd.

58  731-1643A 1 S Mulching Plug Optional

59 16606 1 S  Retainer Hook Brkt.

60 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.

61  710-0258 1 S HexBolt 1/4-20 x .62" Lg.

62  736-0173 1 /P Flat Washer .28 ID x .74 OD

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 3 of 22

13BP693F190 LT-145 (1999)

Deck Lift Assembly

“m-,,..a.___ "

~——
u‘l»..llﬂln.ﬂ._mm

iy~
i

A . 4... _— ,b‘ .L. [ A

P

5

b

magmpa

Nk

ol

|\

! .g\,,
[HFaN
A

nurlw

/
-~ \\
5] \v“&

3

¢
e

7

S

Wuununnﬂ...--

o)

A" e

Illn. 3]

LY

[ S
.:&

_?-llll..“\

-

Anw\mmr.
i

““

w:l

m

.

X

mm

3~

. 33

\lhla....\

i

AUII.I- S

LN
., .,

il
“g

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)

Deck Lift Assembly

Page 4 of 22

Ref#  Part Number Qty S/P/F  Description
1 783-0103 1 S  Connecting Rod
2  683-0029A 1 S  Pivot Link Ass'y. - L.H.
3  683-0028A 1 Pivot Link Ass'y. - R.H.
4 17710 1 S  Deck Hanger Link Ass'y.
5 14800A 1 S  Deck Hanger Link Ass'y.
6  14804A 1 Deck Hanger Link Ass'y.
7  748-0331 1 S  Shld. Spacer .318" I.D.
8 736-0264 1 S  FIl-Wash. .344" I.D. x .62" O.D.
9 736-0119 1 S/IF L-Wash. 5/16" I.D.
10 712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
12 714-0470 1 S  Cotter Pin 1/8" Dia.
13  736-0256 1 S  Fl-Wash. .635"1.D. x 1.0" O.D.
16  710-0604 1 S HexWash. TT-Tap Scr. 5/16-18 x .75" Lg.
18 710-1238 1 /P Hex Wash. Hd. Scr. 5/16-18x .875" Lg.
19  710-3008 1 /P Hex Bolt 5/16-18 x .75" Lg.
20 783-0118 1 Index Brkt.
21  783-0042B 1 S  Upper Frame - R.H.
23  736-0267 1 S  Fl-Wash. .385" |.D. x .87" O.D.
24  736-0160 1 S  Fl-Wash. .531"1.D. x .93" O.D.
25  726-0272 1 /P Clamp
26  738-0526 1 Running Board Rod
27  710-3007 1 /P Hex Wash. Hd. Tap Scr.
28  14802A 1 S  Link Deck Lift Ass'y.
29  711-0723A 1 S  Ad,. Ferrule 3/8-24 Thd.
30 17712 1 S  Ad,. Deck Lift Link
31 712-3066 1 S  Hex Nut 1/2-20 Thd. (Gr. 5)
32 711-0841 1 S  Lift Link Adjuster
33  683-0059 1 S  Lift Shaft Ass'y.
34  725-1657 1 S  Safety Switch (Deck)
35 714-0145 1 S Inter. Cotter Pin 3/8" Dia.
36 732-0637 1 S  Extension Spring
37 17636C 1 S  Stabilizer Bracket
38 738-0670 1 S  Shaft 1/2" Dia. x 10.28" Lg.
39 732-0638 1 Extension Spring
40  720-0233 1 S  Grip (Lift Handle)
41  97675A 1 S  Deck Lift Handle Ass'y.
42  738-0669 1 Shaft 3/8" Dia. x 9.34" Lg.
43  747-0598 1 Disengagement Rod
44 97624 1 S  Stabilizer Shaft Ass'y.
45  732-0556 1 S  Extension Spring 7.58" Lg.
46  783-0043 1 /P Upper Frame - L.H.
47  741-0313 1 S  Flange Brg. .632" |.D.
48  17128A 1 S  Spring Retainer Brkt.
49  716-0104 1 S "E"-Ring
50 736-0425 1 S Bell-Wash. .325" I.D.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 5 of 22

13BP693F190 LT-145 (1999)

Engine Accessories

S— o
_m“ /4 ”-Jvi.;ﬂAVA VI y_
AN PN \

.\A AN
( A/u .___ MA 4r.ﬂ&’.#.fﬂwy
Vm.”,f% \
NNRV
\§ _\A av P nu“nuuuwmuuu

J

o

Q(

o ) ;.. \
rm \ , M .W / \8
T ~p /.ﬂ‘ 7/)) nﬁ b .n,qv ,M_mu“\
~0 Nl LI rm
\“ /HHMM :} m--\ m
//
(
/w
)
/
// /
Ah\ \\

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)

Engine Accessories

Page 6 of 22

Ref#  Part Number Qty S/P/F  Description

1 710-0148 1 /P Hex Slot Scr. #8-32 x .38" Lg.
2  710-0599 1 /P Hex Wash. TT-Tap Scr. 1/4-20 x .5" Lg.
3  710-0604 1 S HexWash Hd. TT-Tap Scr. 5/16-18 x .62"
4  710-1237 1 Scr. #10-32:.620 Hx. Slot Wash.
5 710-1314 1 S  Socket Hd. Bolt 5/16-18 x .62" Lg.
6  710-1315 1 /P Scr. 3/8-16 x 1.25
7 712-0271 1 /P Nut, Hex 1/4-20
8 721-0208 1 S  Exhaust Gasket
9  726-0205 1 /P Hose Clamp .49 Dia.

10 726-0272 1 /P Clamp 9/16 Dia.

11  731-1682A 1 /P Oil Drain Sleeve

12 736-0119 1 S/IF  L-Wash. 5/16" I.D.

14  751B213146 1 /P Casing Clamp, Throttle, B&S

15  751-0535-13 1 S  Fuel Line Hose

16  751-0564 1 S  Muffler Deflector

17  751-0617 1 S  Muffler

18  751-0619 1 S  Exhaust Pipe

19 783-0615 1 S  Muffler Heat Shield

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 7 of 22

13BP693F190 LT-145 (1999)
Hood And Fender Assembly

-]

N B R

n/.
T Pres |1lAmmm
=7 X
\ 3 “ 2 g — ‘m. o)
/ \m\“.uh( // e W o
\\ \“\ // ..””_ -~ g | D....m\ﬂlﬂ)
/ \c , “\ e
/AN
AV [\ ° \
/! 2 YA \ / / =
\\\ | /V A? /”IVVV /Iunun"nuuuuunnnu " 0 Xm— ® / - ﬁ,/
/ ‘ ﬂ/ W, \ \w , vJ
(N7
A A/V/V\“\H\“\ \ \\\
/ /V/ ,\\ A - \
\NA ) T
/A S Y/
VNS &S ,
\ // 7o/ “\\“
v /
arl\\\ K A\ \““\\ ) \\ \M \\ \ \\lv)
/\““\ / \ \\ll\...l\\\l € b
\ | K\\WLL_ g ,, T\
- mewuuunzk\\\ ww»“xm“x\. ...... — /Y \ /ﬁmy.
N ° Rl d \ ., unn“W!llﬁ “““““-
1 /n‘vn\\\.l‘.“\M\ ﬁ ? \ ,/ v . . 5 \\ K7 ““\unn“““ﬂn“
I-af Mjmu 3/ % g e b ) W\Mﬂ 4
AR mwv‘\ W,A &w\ ) .mu.--,-.wmm ./ \“““wwmw“\ mww /
., / P gl -—as o = 4 -y o ™
- @m“ / { / mmwvu\..inn‘ N y vx““\ ‘“\V , / w \\ \\“\“\ “wm“\ \__‘ \ | .__.v._,.....m
n..l,u;l.,.lr g GMHM/ vmmu% m““n — - ,w ) g ) \ ,/ - " p \W \\\m“““ “Mm WW\ nl“, \\ ﬂﬁ#
N > N LN E J
,Ih“ll-.— \MWMH “\ f %MKAV/”M ﬂm nu“\\.\MWHWWII..MNEHMIII../ \\ ﬂw \W“ \“WW\MWWw\ \AI / \ \\\\\--\\
\G /g w\ N ﬁ ﬂ / o .,Jn! / \W\“\ /4 /N \ / A / vl
VA ‘ \ VI, WA 77/ /4 " \ / w\
i \ L0 e \ AN \ \
e\ | Re s T\ \ WA
e\ R m .\..../ \ A=
,n_i_ / Ny ,, B / \\\\ \\“mm““.\
/ r 4 / \)-. V‘\ p -
N — \ W) ) #
AN - o .‘Whnm-j, my > / “\ \\ \“m““\
3 .mmmmmn-x ..iiL “ ,,v / \ \m“‘
Ml... "~ \
ﬁ” _,_Wm 3 g %

U mmrwm .y

LNy

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)
Hood And Fender Assembly

Page 8 of 22

Ref#  Part Number Qty S/P/F  Description
1 783-0250 1 Hood
2  738-0952 1 S  Shid. Bolt .375" Dia. x .125" Lg.
3  710-0924 1 /P Scr. 1/4-20 x .75
4  736-0342 1 Wash. .283 x .030
6 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
9 712-3027 1 S  Flange L-Nut 1/4-20 Thd.
10  783-0156A 1 Grille
13 725-0963 1 S Lamp
14  725-1651 1 S  Socket
15 710-0703 1 /P Carriage Bolt 1/4-20 x .75" Lg.
16  710-0599 1 /P Hex Washer TT-Tap Scr. 1/4-20 x .5"
17  736-0173 1 /P FI-Wash. .281" 1.D. x .73" O.D.
18  726-0233 1 /P Bolt Retainer 1/4" 1.D.
19 712-0185 1 Speed Nut 1/4-20
20 710-0118 1 S HexBolt5/16-18 x .75" Lg.
21  17632A 1 S  Gas Tank Support Brkt.
22  731-1692 1 Dash w/Ammeter Hole
23  725-1396 1 S Ignition Switch
24  725-0201 1 S  Ignition Key
25  746-0616A 1 S  Choke Control
26  725-0634 1 S  Light Switch
27  725-0925 1 S  Ammeter
32 710-0286 1 /P Truss Mach. Scr. 1/4-20 x .5" Lg.
35 783-0350 1 Fender
38 710-0726 1 /P Hex Wash. Hd. AB-Tap Scr. 5/16 x .75"
41  831-0823A 1 /P Throttle Box Ass'y.
42  710-0779A 1 /P Truss Mach. AB-Tap Scr. #10 x .5" Lg.
43  746-0776 1 S  Throttle Control Wire
45  710-0607 1 /P Hex Wash. Hd. B-Tap Scr. 5/16-18 x .5"
46 17782 1 Choke Retainer
47  710-0642 1 /P Hex TT-Tap Scr. 1/4-20 x .75" Lg.
47  726-04077 1 Nut, Push 3/32
49  731-1503A 1 S Lens
50 783-0151A 1 Side Panel - L.H.
51  783-0150A 1 S  Side Panel - R.H.
71 726-0211 1 S U-Nut5/16-18 Thd.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Page 9 of 22

13BP693F190 LT-145 (1999)

T\ F

\ A / n.\/A\ 1S
</ / \ ©\

. / \ o

Ill

m.u mJ

‘vllll—u.lVlllI

lIlI...mI 7/

lllnn“u k:n_

e f o7
\ awm K\ /7 ) N

.m.

/N \ 3 9 %
b/ \ / = Y
w_.{mw .w% A %\ “,,A\ j_._ ™ _5..mr ey
® \m [ AN X f y N k]
w~ INAM \ ) ‘ , P X 3 “w \ ) w ™ HV
o 2 L ¢ wmw R A N e h
& E\ﬁwmﬁé 7!%%\\&“
;k\.\ 075 ~ oy .lnlllnnun“\n“““““u_.
| “u”\\\ u‘mmmw“ ukm Q.\.My [ = M_. =
mw.\“\\ ?r \\n - .1_
\ / ﬂm_\n\.mmmwnw m R 3 5 .
/ \ w\\nw Ww.mm -mm rnﬂ,.ﬁ”” | & N
/ ﬁnﬁﬂ; 6:é;ﬁ/mgfau :

_r_.-

e \w_w‘ - @V /, , Mm mw = M- \/

p Yl ¢ N,
.ux Qg ‘V/ w_.\..“w m/ .u./ N/ 2 i

o6/ &

. 1% Bk
_— M!x © \\w . un._. mr r

$3% ¢<l>| ‘{n

Iy .-...:..,.-,.,,A. ~
N

\ =]
m "y uaw‘\wm!..,..i

) \m BN ML ..... ..A._wr w
n W\mnmm ﬂ_r.% Y V/wnluv / B x.a., W

%ww,umm,rmu\ /AN

:a ry

>
o 1\ L o
e o B \“““ / ]y ,7\ 9 5 .,MW man n,.. w_m. ,ﬂ,
o b & & /o AT 5
N P N8R T m--_x@.in@ -8, 2 |:IKv.u v.mMWI ‘ .!
% " 4 \\ N, \UMW. w _ \\ b III Ywm“ u
- .;W/ ‘\ 6" J \Am. - \\\:H ‘ u WlllmmmﬂWI ”A/M
o m B Gry ‘ & /“ ”, Zi\ &
= \ ) B8 NV
= A¢ 3 ] A v"----‘_.__f
Im ,w/ o MW AW h\‘ M ﬁr J7.
\ oz N4 B
A \mmu\w\ ..M1 m\V\v \\\\\\\\‘Ix]'fhmmll\ ﬂlb LI ll
m m_m\ﬁmmwwvﬁv_wm“ \\ g \\x}//wwmy s ﬁni\ A
© - N
(L / \“\\Hs“WNWWMHMWA\//m -
= A A E
2 /\ fi Q,A/ Q@ g
3 A NN ST 7 A/
— N m s T
/M”// N e .HWW“A,II MW

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)
Lower Frame And Wheel Assembly

Page 10 of 22

Ref#  Part Number Qty S/P/F  Description
1 732-0750A 1 S  Spring Switch
2 712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
4 731-1734 1 S  Index Bracket
5 710-0924 1 /P Pan Hd. Mach. Scr. 1/4-20 x .75" Lg.
6  710-0599 1 /P Hex Washer TT-Tap Scr. 1/4-20 x .5"
7 712-0138 1 S  Hex Nut 1/4-28 Thd.
?8  736-0329 1 S/IF L-Wash. 1/4" 1.D.
10 710-0642 1 /P Hex. Bolt 1/4-20 x .75" Lg.
11 783-0310C 1 S Lower Frame Ass'y.
14  725-1426 1 S Solenoid
15  736-0222 1 S  Ext. L-Wash. 1/4" |.D.
17  750-0956 1 Spacer
18  756-0983 1 S  Engine Pulley
19 711-1044 1 S  Belt Guard Stud 4.75" Lg.
20 736-0322 1 /P FI-Wash. 7/16" I.D. x 1.25" O.D.
21  736-0171 1 S/IF  L-Wash. 7/16" I.D.
22  710-3029 1 /P Hex Bolt 7/16-20 x 1.25" Lg.
23 735-0196 1 S Foot Pad
24  683-0049 1 S  Brake Lockout Brkt. Ass'y.
26 732-0728 1 Foot Pedal Return Spring
27  738-0296 1 S  Shid. Bolt .437" Dia. x .268"
28  736-0406 1 S  Fl-Wash. 7/16" I.D. x 1-3/8" O.D.
29  747-0608A 1 S  Lock-up Rod
30 17755A 1 Bracket
31 736-0119 1 S/IF L-Wash. 5/16" I.D.
32 712-3010 1 S/F Hex Nut 5/16-18 Thd.
33 720-0166 1 /P Ball Knob
34  732-0727 1 S Neutral Return Spring
35 712-0273 1 S  Hex Nut 5/16-24 Thd.
36 736-3078 1 /P FI-Wash. .565 I.D. x 1.12 O.D. x .06
37  783-0092 1 Scissor-Flat
38 736-0414 1 S  Fl-Wash. .33"1.D. x 1.25" O.D.
39  750-0808 1 /P Spacer
40  736-0219 1 S Bell-Wash. .4"1.D. x 1.13" O.D.
41  761-0196 1 S  Friction Washer
42  750-0918 1 Centering Gauge Spacer
43  783-0095 1 Neutral Return Mtg. Brkt.
44  736-0270 1 /P Bell-Wash. .265" I.D. x .75" O.D.
45  732-0718 1 Comp. Spring 1.19" Lg.
46  736-3008 1 S  Fl-Washer .344 1.D. x .750 O.D. X .120
47  712-3057 1 S  Hex Nut 5/16-24 Thd.
48  710-0299 1 Hex Bolt 1/4-28 x 1" Lg. (Gr. 5)
49  710-1012 1 /P Rib Neck Bolt 5/16-24 x .84" Lg.
50 783-0093 1 Scissor-Offset
51  747-0887 1 Neutral Return Rod
52  738-0879 1 S  Friction Disc Stud
53  748-0368 1 Shld. Spacer
54  783-0096 1 Neutral Return Lever
55  736-3092 1 /P FI-Wash. .265" I.D. x 1" O.D.
56  736-0329 1 S/IF  L-Wash. 1/4" 1.D.
57 712-0271 1 /P/F Hex Nut 1/4-20 Thd.
58 714-0104 Hairpin Clip
59  736-0185

WWW. m)]/mOV\?erﬁ%*Ebf'?? .D. x .750" O.D. X .63



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999) Page 11 of 22
Lower Frame And Wheel Assembly

Ref#  Part Number Qty S/P/F  Description
60 736-0413 1 /P Spring Wash. .39" I.D.
61 712-0116 1 Hex L-Nut 3/8-24 Thd.
62 712-0711 1 Hex Jam Nut 3/8-24 Thd.
63  783-0090A 1 Neutral Return Brkit.
64  711-0832 1 Ferrule 3/8-24 Thd.
65  747-0365 1 Control Rod
66  723-0351 1 Ball Joint 3/8-24 Thd.
67 748-0234 1 Shld. Spacer .5" Dia. x .27" Lg.
68  736-0159 1 FI-Wash. .349" I.D. x .879" O.D.
69 710-1189 1 Hex Tap Scr. #12 x 24 x .82 Lg.
70  731-1449 1 Fan
71  712-0333 1 Hex Nut 1/2-20 Thd.
72  736-0921 1 L-Wash. 1/2" I.D.
73  712-0241 1 Hex Nut 3/8-24 Thd.
74 736-0169 1 L-Wash. 3/8" I.D.
75  756-0975 1 Transmission Pulley
76 732-0729 1 Wire Ring
77  754-0441 1 "V"-Belt
78  756-0981 1 Fl-ldler Pulley 2.75" O.D.
79  720-0238 1 Rod End Grip
80 747-0894 1 Bypass Control Lever
81  783-0085 1 Transaxle Support Brkt. - L.H.
82  710-0528 1 Hex Bolt 5/16-18 x 1.25" Lg.
83  732-0384 1 Ext. Spring 6.12
84  683-0051 1 Idler Brkt. Ass'y.
85  710-0395 1 /IPIF Hex Bolt 5/16-18 x 2.25" Lg.
86  710-0376 1 /P/IF Hex Bolt 5/16-18 x 1.00" Lg.
87 748-0234 1 /P Shld. Spacer .5" Dia. x .27" Lg.
88  783-0086A 1 Transaxle Support Brkt. - R.H.
89  747-0886 1 Brake Rod 24.94" Lg.
90 732-0716 1 Ext. Spring
91  747-0893 1 Bypass Actuator Rod
92  736-0142 1 S Fl-Wash. .281"1.D. x .5" O.D.
93  783-0098 1 Bypass Adjustment Brkt.
94  736-0222 1 S  External L-Wash. 1/4" |.D.
95  731-1086A 1 /P Sleeve .758" 1.D. x 1" O.D.
96 710-0604 1 S  Hex. TT-Tap Scr. 5/16-18 x .62"
97 17994 1 S  Retainer Brkt.-Transaxle
98 710-0176 1 /P Hex Bolt 5/16-18 x 2.75" Lg.
100  710-0888 1 /P Hex Bolt 5/16-24 x 1" Lg. (Special)
101  710-0224 1 S HexWash. Hd. AB-Tap Scr. #10 x .5" Lg.
107  647-0008A 1 /P Speed Control Lever Ass'y.
108 17668 1 S  Axle Support Brkt. - R.H.
17669 1 S  Axle Support Brkt. - L.H. (Not Shown)
109  732-0433 1 Ext. Spring 2.75" Lg.
110  736-0141 1 S  Spr-Wash. .445" 1.D. x .75" O.D.
111 17840 1 S  Transaxle Mtg. Brkt.
112 725-1657A 1 S  Safety Switch (Clutch)
115  710-1238 1 /P Hex Hd. Wash. 5/16-18 x .875"
116  683-0123 1 Clutch/Brake Pedal Ass'y.
117  750-0802 1 Spacer .63" I.D.
118 17860 Pedal Bracket
119  736-3008

WWAY. MY mOwTer GG 10 x 750



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)
Lower Frame And Wheel Assembly

Page 12 of 22

Ref#  Part Number Qty S/P/F  Description
120 714-0111 1 S  Cotter Pin 3/32" Dia.
121 714-0470 1 S  Cotter Pin 1/8" Dia.
122 736-0140 1 S FI-Wash. .385" I.D. x .62" O.D.
123 710-0227 1 /P Hex AB-Tap Scr. #8 x .5" Lg.
124  726-0320 1 S Insulator Nut Plate
125  725-1713 1 Spring Switch
126  725-1399 1 Extension Wire
127  710-0520 1 /P Hex Bolt 3/8-16 x 1.5" Lg.
128  756-0116 1 S Idler Pulley

?129  736-0280 1 FI-Wash. .39" I.D.
130 712-3017 1 S/F  Hex Nut 3/8-16 Thd.
131  720-0218 1 /P Shift Knob
133  731-1481 1 Vent Cap
134 731-1480 1 /P Plastic Vent
135 726-0324 1 S Clamp
136  721-0330 1 "O"-Ring
137  731-1485 1 Hose Fitting
138  751-0588-20 1 Fuel Line 20" Lg.
139  710-0627 1 /P Hex Bolt 5/16-24 x .75" Lg.
140 736-0242 1 /P Bell-Wash. .345" |.D. x .88" O.D.
141  734-0255 1 S Air Valve
142  634-0070 1 /P Rim Only
143  734-1675 1 Wheel Ass'y. Comp.

734-1596 1 Tire Only

144 1 UNKNOWN
145 1 UNKNOWN
146  783-0099 1 Idler Bracket
147  710-1315 1 /P Hex TT-Tap Scr. 3/8-16 x 1.25"
149  736-0256 1 S Fl. Wash. .635 x .930
150 17962 1 Switch Plate
151 712-0271 1 /P Nut 1/4-20
152 714-0124 1 Cotter Pin
153  726-0272 1 /P Clamp
154 783-0122 1 Reinforcement Bracket

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 13 of 22

13BP693F190 LT-145 (1999)

Schematic

WWW.mymowerparts.com

2323
o] 2 8% 03
[e] fs W0 W0 N, Do
:m aa > Y
[ @)
i
]
[y
LTHAVTEIA \_
Cr {
M18M13A h|
THM/ATE )
£ A_ O 2 A_ Il
N (EE) ) ]
il
o = ()
¥ E 7 g
2 E AA v g
0 =z p nH
g o N
= 8 € Ol wd
B o /_ c
> b
5 Yo D Q
A ) o
{ ra 4
{ + 0
WIgoHo ) ; m
Au U_u_ ﬂu ﬁ [ v c
1T moTEA ) g ]
JONYHO S \
Py m_ ]
.. N
e 2 ¢ )
.
LHMWOHO P 1 P et
EEND) - _ ~
L
2 <t
\C (28
wm <Q
r od
-4 w
) i
@ i L
Q Q L
- i
| w
o
o (@ “wm
X
- ml 7
[}
\7 ) Al”v L}
0 =
i A ) -
: sls] |2
8 NP O g2 w )
— \ Wy i = um i i
< NEaeo T L ol il E i -
W I .mII.A ) & wi [ g LLi .
- ] g =] =i kL 3
. . = <] < <
QO QO _— — -
\T..A -
N e



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999) Page 14 of 22

Schematic
Ref#  Part Number Qty S/P/F  Description
725-0634  725-0634 1 S Light Switch
725-1426  725-1426 1 S Solenoid
725-1381  725-1381 1 S Fuse
725-0925 725-0925 1 S  Ammeter
725-1643  725-1643 1 Reverse Switch
829-0305B 829-0305B 1 Main Harness
725-1657A  725-1657A 1 S  Clutch Switch
725-1396  725-1396 1 S Key Switch
725-1657A  725-1657A 1 S Deck Switch
725-1303  725-1303 1 S  Seat Switch
725-1439  725-1439 1 Seat Switch

WWW.mymowerparts.com



Page 15 of 22

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Seat, Fuel Tank And Frame Assembly

13BP693F190 LT-145 (1999)

) p,.,, \\
hoV,
T ) T
% .& mw R - ‘MT!..E/
T, m. By
ﬁmqhmﬂvm Inm_.alnr// “. VVM% , \ .
_‘ ~ \ /Ylnﬂumﬁ ./ o /%y ,..J_ ..‘ﬂr
N\
, ! \“\\)
MMW -xuw?.{m‘ ~+f mmmmmwmmmw ol _,\ \u y/
i, /s ﬂ,,
@ A N
ﬁ,-,,\ / / - \
- Wﬂd? \_ .hh__ \ _._ﬂ.u._n”uf..j_rm

nmnhh. \ “m“x_, \ \d,_ﬂnnununnn

B o )
g

e /
o w/v\:_.u e
4..,.11.” mmﬂ. »\ N

(N .
ey 2
wy / /
_r_..u.. . M &l ,/ \

.,

@

S

™ .
N8
BN

Y/

-~

Wt
]
o

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)
Seat, Fuel Tank And Frame Assembly

Page 16 of 22

Ref#  Part Number Qty S/P/F  Description
1  738-1007 1 Shoulder Screw 3/8-16 x .5
2 710-1208 1 /P Hex Washer Tap Scr. 5/16-18 x 3.25" Lg.
3 710-1268 1 /P Hx Scr. B-Tap Wash. #10-16:.38 Lg.
4  712-3027 1 S  Lock Nut 1/4-20
5  720-0309A 1 P Grip
6  783-0607A 1 S  Seat Pivot Bracket
7  751-0603 1 S  Fuel Cap
8  751-0657 1 Fuel Tank
749-0934 1 Fuel Tank Support Rod (Not shown)
9 726-0209 1 /P Tie Strap
10  751-0535-15 1 S  Fuel Line
11 726-0205 1 /P Hose Clamp
12 731-1989 1 Seat Spacer
13 732-0499 1 Compression Spring
14  736-0175 1 S  Wash. Spring .265 x .562 x .025
15 736-0204 1 /P Fl.Wash. .344 ID x .62 OD x .03
16 732-0735 1 /P Compression Spring
18  738-0137A 1 S  Shidr. Scr. .340 x .285 - 1/4-20
19 783-0609 1 Seat Lever
20 783-0753 1 Seat Selector
21  738-0526 1 Running Board Rod
22  710-0227 1 /P Hex AB-Tap Scr. #8 x .50"
23  726-0139 1 /P Speed Nut #10Z
24  783-0041B 1 /P Front Pivot Brkt.
26  710-0726 1 /P Hex Washer AB-Tap Scr. 5/16 x .75" Lg.
27 783-0611 1 Seat Stop
29 17770C 1 S  Running Board (R.H. & L.H.)
32  731-0909 1 S  Rubber Foot Pad - L.H.
731-0910 1 S  Rubber Foot Pad - R.H.
33  710-0323 1 /[P Truss Mach. Scr. 5/16-18 x .75" Lg.
34  783-0310C 1 S Lower Frame
36 726-0278 1 Insulator Boss Plate
38  710-3008 1 /IPIF Hex Bolt 5/16-18 x .75" Lg.
39  783-0042A 1 S  Upper Frame - R.H.
42  732-0581B 1 S  Extension Spring 5.31" Lg.
44  725-1750 1 S 12-V Battery
45  783-0043 1 /P Upper Frame - L.H.
46  783-0133B 1 /P Shift Cover
48  726-0279 1 Insulator Plate
49 17951 1 S  Seat Pivot Brkt. Support - L.H.
50  783-0355A 1 /P Hitch Plate
51 712-3010 1 S/F Hex Nut 5/16-18 Thd.
52  736-0119 1 S/IF L-Wash. 5/16" I.D.
53 17239A 1 S  Seat Lift Brkt.
54  757-0370A 1 S Seat
55 17950 1 S  Seat Pivot Brkt. Support - R.H.
56  738-0296 1 S  Shid. Bolt .437" Dia. x .268"
57  725-1303 1 S  Spring Switch
63  725-1439 1 Safety Switch (Seat)
65  783-0345 1 S  Battery Tray
66  710-0351 1 /P Truss Mach. B-Tap Scr. #10 x .5" Lg.
67  748-0347 Spring Spacer
68  710-0323

WWW. m)]/mO\/\?eryﬁa?t@ CONLE-18 X 75" Lg.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999) Page 17 of 22
Seat, Fuel Tank And Frame Assembly

Ref#  Part Number Qty S/P/F  Description
69  710-3008 1 /PIF Hex Bolt 5/16-18 x .75" Lg.
70  731-0405 1 Snap Bushing
71  723-3064 1 Battery Retainer Strap
72  712-3010 1 S  Hex Nut 5/16-18 Thd. (Gr. 5)
73  712-0265 1 /P Hex Sems Nut 5/16-18 Thd.
74 712-0271 1 /P Hex Sems Nut 1/4-20 Thd.
75  710-1189 1 Hex Screw 12-24 x .62

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983
Page 18 of 22

13BP693F190 LT-145 (1999)

Steering Assembly

8
ﬁ.mw//..\,mmv o /zmw o & .ﬂ/
_n\ X ._ U / \ ]
y royeyp
Y A\ N
AN S— ;ﬁ}f/ 4
AR NE % --N}--.A;Lﬂ,--, ................... —r AR N I\

[ ,/
A\

(i %
,,Aﬂwm.,ﬂwy \

! wl/ \ - ll{
A Vs \
7

0
v
o
-
ot g

WWW.mymowerparts.com

\
~y N Y DN . 4 ; //
yd g il / /knuhy_ /0 ”, \ _mw ,,n__w ,,//mﬂmwr w /¢//
P l \ ¢ / \),V ﬁ” / / AO._ / F M,M. f/ /mwaw \\.,u //
o, FAW A\ NSRS PR \
e 4? gm \ w / N / A “N\\ . mw u_n“-ua'_,” ..m mvmxy/M nwu..um_mw an /m -
’ ﬁ@x \ wﬁa 5w§ﬂgw;kﬁgM%,; e
/// M III'@ = -.lu A Hﬂ”u”nl =Y !
N . \ — \ % . l\~ iy \ny.
; i %m@jﬂ,m W\ e A “\ “nw_“ Vi MHMEM% A
— B} ey . . N o
x wmn,..mj | st V2R avenas — .L__._ mu-@___v ‘“w ﬁ“\ N
) " /) e /T
- [P f
) S ( /] !
7 m“m Mg/ SN
\ﬂ /Y\\\ B . 3
J sed //
T / “\mnmmu,
_ @,,”, =)

,_.... \\
,-.._w\ / ﬂmmm\ Yb.\\




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)

Steering Assembly

Page 19 of 22

Ref#  Part Number Qty S/P/F  Description
1 731-1509A 1 /P Steering Wheel Cap
2 710-0643 1 /P Hex Bolt 5/16-18 x 1" Lg.
3 736-0242 1 /P Belleville Wash. .345" I.D.
4  731-1686 1 S  Steering Wheel
?5  731-0954 1 S  Steering Bellow - 9"
9 17198A 1 S  Retainer Plate
10 738-0141 1 S  Shid Bolt .437" Dia. x .35 Lg. 5/16-18
11  710-0152 1 S HexBolt 3/8-24 x 1.0" Lg. (Gr. 5)
13  750-0535 1 S  Spacer.380"1.D. x .625" O.D. x .227
14  736-0217 1 S L-Wash. 3/8"I1.D. (H.D.)
15 710-0726 1 /P Hex Wash. Hd. Self-Tap Scr.
16 711-1107 1 S  Steering Drag Link
17  783-0041B 1 /P Front Pivot Brkt.
18  738-0527 1 S  Shid Bolt .498" Dia. x 2.04 Lg. 3/8-16
19 712-0431 1 S/F  Flanged L- Nut 3/8-16 Thd.
21  712-0411 1 S  HexL-Nut 5/16-24 Thd.
22  16481A 1 S  Steering Arm Front Axle
?23  710-0772 1 /P Hex Bolt 5/16-24 x 2.00" Lg. (Gr.5)
?24  741-0659 1 S  HexFlg. Brg. .632 I.D.
25 683-0128A 1 S  Pivot Bar Ass'y.
26 683-0127 1 S Front Axle Ass'y. - L.H.
27  712-0241 1 /P/IF Hex Nut 3/8-24 Thd.
28  736-0169 1 S/IF L-Wash. 3/8" 1.D.
29  723-3018 1 S  Ball Joint 3/8-24 Thd.
30 747-0753 1 Tie Rod (Adjustable)
31 712-0711 1 /IPIF Hex Jam Nut 3/8-24 Thd.
32 683-0126 1 S Front Axle Ass'y. - R.H.
33  634-0059 1 Wheel Ass'y. Comp.
734-0864 1 /P Tire Only
734-0255 1 S AirValve
34  634-0051 1 S  Front Wheel Rim Only
35 741-0569 1 S Bearing
36 736-0285 1 /P FI-Wash. .635 I.D. x 1.59" O.D.
37  731-0484A 1 S  Front Wheel Hub Cap
38 714-0470 1 S/F  Cotter Pin 1/8" Dia. x 1.25"
39 736-0366 1 /P Fl-Wash .5/8" x 1.004 x .120
40 726-0214 1 /P Push Cap 5/8" Dia. Rod
42  712-0262 1 /P Hex Jam Nut 3/8-24 Thd.
43  710-1309 1 /IPIF Hex Patch Bolt 5/16-18 x .62"
46  748-0389 1 S Cap
47  712-0214 1 S  Hex Cent. L-Nut 3/8-24 Thd.
48  736-0217 1 S/F  L-Wash. 3/8" I.D.
49  712-0158 1 S  Hex Cent. L-Nut 5/16-18 Thd.
51  717-0622A 1 S  Steering Gear Segment
52  741-0656 1 S  HexFlg. Brg. .634 I.D.
53  736-0187 1 /P FI-Wash. (Hardened)
54  738-0919 1 S  Steering Shaft
58  736-0271 1 S Wave-Wash. .32" I.D. x .62" O.D.
59  736-0187 1 /P Fl-Wash. (Hardened)
60 723-0448A 1 S  Drag Link Ball Joint 3/8-24 Thd.
63  727-0425A 1 S Spring Clip
64  736-0356 1 Bell-Wash. .39" I.D. x 1.38" O.D.
?65  731-1291A

WWW. m)]/mov\ﬁerﬁmgacaﬁflap (Optional). Not shown



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999) Page 20 of 22
Steering Assembly
Ref#  Part Number Qty S/P/F  Description
67  737-0280 1 S  Grease Fitting
68  737-3000 1 S  Grease Fitting
69  712-0240 1 S Jam Nut 7/16-20

WWW.mymowerparts.com



Page 21 of 22

ISSION

For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999)

Transm

COHg™
.‘f
/ /
v AN,,,
\
, ~ 4
/ o
/ / wm
T
" y
vw,.w_m”, " \\
N == F/
7 \A_ ﬁ,ﬁ- A ,m_w
A /A -H,L,, o) FND
_\ / v w \ﬁa
) K /

/

/\

1‘1}

178
mv

-1-;....?@..
w:---;,,,,
AV

N /
N A A Y\ ,mmam

-
-
s ,.4

_J'—.__

ﬁ ,,!

,\ w
yg\ %hmq@vgw
..... =—4=C .
,,/miuf\m ..“mn ~ \ﬂ/,}
A\ S

LN

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

13BP693F190 LT-145 (1999) Page 22 of 22
Transmission

Ref#  Part Number Qty S/P/F  Description
?1  718-0255A 1 S  Transmission Comp.
2 HG-9008000-0128 1 /P Seal-Lip
3  HG-9008000-0126 1 /P Seal-Lip
4  HG-45074 1 /P Seal-Lip 10X25X7
5 HG-50126 1 Arm-Bypass
6 HG-44870 1 Ring-Retaining
7  HG-44094 1 /P Arm-Actuating
8 HG-44891 1 /P Pin-Actuating
9 HG-50108 1 S Nut-Hex Lock 5/16-24 UNJC
10 HG-44130 1 S  Washer 7/16" x 7/8" x .06"
11 HG-50042 1 Breather Ass'y.
12 HG-45007 1 /P Arm-Control
13 HG-50034 1 Puck-Dampener
14  HG-50018 1 Set Screw Torque to 80-100 in-lbs.
15 HG-50129 1 Strap, Locking
16 HG-50384 1 /P Spring, Extension
17  HG-50653 1 /P Self Tapp. Scr. #10-.325 x .5"

WWW.mymowerparts.com



